
 
 

 
 

October 22, 2025 
 
 
The City of Darien is soliciting for competitive quotes for the purchase & delivery of 
fire hydrants and repair parts as per the attached list. 
 
The attached proposed material summary sheet lists the materials and a range of 
quantities based on a vendor submitted unit price. The City of Darien reserves the right 
to reduce, eliminate, or increase the specified material and/or quantity. The pricing shall 
be held in place from May 1, 2026 through April 30, 2027. In addition, the City will also 
be entertaining two optional extensions: May 1, 2027 through April 30, 2028 and May 
1, 2028 through April 30, 2029. Quotes will be accepted until November 12, 2025 until 
the hour of 11:00 a.m. Quotes may be faxed to 630-852-4709 or emailed to 
rkokkinis@darienil.gov followed by an original copy delivered to the City of Darien at 
1702 Plainfield Road and clearly marked as Fire Hydrant Parts, ATTN: Municipal 
Services. 
 

The attached form must be used. 
 
Any and all requests or addendums shall be made in writing to the attention of the 
Superintendent of Municipal Services, at kthrom@darienil.gov. All requests will be 
responded to within 48 hours to all bidders on file. 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

City of Darien 1702 Plainfield Road Darien, IL 60561 

Office: 630-852-5000 Fax: 630-852-4709 www.darienil.us 

mailto:rkokkinis@darienil.gov
mailto:kthrom@darienil.gov
http://www.darienil.us/


City of Darien - Clow Eddy Fire Hydrant Parts Quote

* 5-1/4" Main  Valve Opening
** Upper and Lower Rods should be for Typical 6' Bury Depth

Hydrant 
Part 

Number

Hydrant                         
Part                          

Name

2026 - 27 
Quoted Price 

(Each)

2027 -28 
Quoted Price 

(Each)

2028 - 29 
Quoted Price 

(Each)
1 Hold Down Bolt

2 Operating Nut

3 Packing Nut

4 Packing  

5 Cover

6 Cover Bolts and Nuts

7 Swivel Ring

8 Nozzle Section

9 Pumper Nozzle

11 Pumper Nozzle Cap

12 Pumper Cap Washer

13 Flange Bolts and Nuts

14 Flange Gaskets

15 Nozzle O-Ring

16 2-1/2" Hose Nozzle

17 2-1/2" Hose Nozzle Cap

18 2-1/2" Hose Cap Washer

19 Upper Stem

20 Standpipe

21A Valve Plate

22A O-Rings

24 Valve Rubber

25 Seat Ring

26 Throttling Ring

27A Thrust Washer

28A Snap Ring

29A Lower Stem

32 Lock Nut

33 Drain Spool

34 Drain Lever

35 Lever Pin

36 Clevis & Nut

37 Drain Support

38 Drain Rod

39 Drain Valve Backer

40 Drain Valve Rubber

41 Drain Cup

42 Retaining Nut

43 Bottom Bolts & Nuts

44 Bottom Gasket

45 Bottom Gasket

46 Stem Coupling

47 Stem Coupling Pin

48 Middle Stem

Safety Flange Repair Kit

Extension Kit

Main Valve Seat Repair Kit

A Main Stem

B Hydrant Valve

C Drain Support

D Drain Valve

E Complete Valve & Stem

E-mail address:
Authorized Signature

Company Name:
Address:

Submitted By-Print name
Date:

Office Telephone Number:
Mobile Telephone Number:



City of Darien - Clow Medallion Fire Hydrant Parts Quote

* 5-1/4" Main  Valve Opening
** Upper and Lower Rods should be for Typical 6' Bury Depth

Hydrant 
Part 

Number
Hydrant                                      Part                                         

Name

2026 - 27 
Quoted Price 

(Each)

2027 - 28 
Quoted Price 

(Each)

2028 - 29 
Quoted Price 

(Each)

1 Operating Nut O-Ring

2 Operating Nut Thrust Bearing

3 Operating Nut O.R.

3 Operating Nut O.L.

4 Upper Stem Jam Nut

5 Upper Stem Sleve

6 Upper Stem Sleeve O-Ring

7 Upper Stem O.R.

7 Upper Stem O.L.

8 Upper Stem Pin

9 Safety Coupling Cotter Pins

10 Safety Stem Coupling

11 Safety Coupling Pins

12 Lower Stem

13 Lower Stem Pin

14 Upper Valve Plate O-Ring

15 Drain Valve Facing Screw

16 Drain Valve Facing  

17 Upper Valve Plate  

18 Seat Ring Upper O-Ring

19 Seat Ring  

20 Seat Ring Lower O-Ring

21 Main Valve Rubber

22 Lower Valve Plate Lockwasher

24 Lower Valve Plate  

25 Weather Cap Hold Down Screw

26 Weather Cap

27 Thrust Nut  

28 Thrust Nut O-Ring

29 Bonnet Bolts & Nuts

30 Bonnet

31 Stem O-Rings

32 Bonnet O-Ring

33 Nozzle Section

34 Pumper Nozzle Lock

35 Pumper Nozzle O-Ring

36 Pumper Nozzle

37 Pumper Nozzle Gasket

38 Pumper Nozzle Cap

39 Hose Nozzle Lock

40 Hose Nozzle O-Ring

41 Hose Nozzle

42 Hose Nozzle Gasket

43 Hose Nozzle Cap

45 Trench Depth Tag & S-Hook

46 Safety Flange Bolts & Nuts

47 Safety Flange O-Ring

48 Barrel Upper Flange

49 Safety Flange

50 Barrel Upper Flange

51 Shoe Bolts & Nuts

52 Barrel Lower Flange

53 Drain Ring O-Rings

54 Drain Ring  

56 Locking Spacer

57 Shoe  

58 Thrust Nut Screw Set

42911 5-1/4" Medallion Main Valve Repair Kit

42912 5-1/4" Medallion Safety Repair Kit

42913 5-1/4" x 6"  Medallion Hyd. Extension

42914 5-1/4" x 12"  Medallion Hyd. Extension

42915 5-1/4" x 18"  Medallion Hyd. Extension

42916 5-1/4" x 24"  Medallion Hyd. Extension

E-mail address:
Authorized Signature

Office Telephone Number:
Mobile Telephone Number:

Reference # 42917 for all parts)

Company Name:
Address:

Submitted By-Print name
Date:



  City of Darien - Clow F2500 Fire Hydrant Parts Quote

* 5-1/4" Main  Valve Opening
** Upper and Lower Rods should be for Typical 6' Bury Depth

Hydrant 
Part 

Number

Hydrant                                      
Part                                      

Name

2026 - 27 
Quoted Price 

(Each)

2027 - 28 
Quoted Price 

(Each)

2028 - 29 
Quoted Price 

(Each)
1 Operating Nut

2 Cover

3 Nozzle Section (2 Nozzle)

3 Nozzle Section (3 Nozzle)

4 Thrust Nut

5 Thrust Bearing Race

6 Standpipe

7 Lower Flange

8 Bottom

8 Bottom (Drain Ring Option)

9 Hex Hd. Capscrew 5/8-11 NC x 1-3/4

10 Cover Gasket

11 O-Ring - 152

12 Hex Stop Nut 1" - 8 NC

13 O-Ring - 218

14 Hex Hd. Bolt 3/4-10 NC X 3-1/4

15 Hex Hd. Nut 3/4-10 NC

16 Upper Valve Plate

17 Hex Hd. Bolt 7/16-14 NC x 2-1/2 w/nut

18 O-Ring - 214

19 Standpipe Gasket

20 O-Ring - 259

21 Hex Hd. Bolt 3/4-10 NC x 4-1/2

22 S-Hook 13 Ga. X 1"

23 O-Ring - 258

24 Valve Seat

25 Lower Valve Plate

26 Retaining Ring

27 Valve Seat Ring

28 Driv-Lok Stud #6 x 3/8

29 Drain Tube

30 Driv-Lok Pin 1/4 x 1-1/4 Type C

31 Hex Hd. Bolt 7/16-14 NC x 3

32 Hex Nut 7/16-14 NC

33 Lock Washer 7/16

34 Pin 7/16 x 2-1/4 Type E

35 Stem Coupling

36 Upper Stem OL

36 Upper Stem OR

37 Lower Stem

38 Steamer Nozzle

38 Hoze Nozzle

39 Steamer Nozzle Cap

39 Hoze Nozzle Cap

40 Steamer Nozzle Gasket

40 Hose Nozzle Gasket

42 Bearing

43 O-Ring - 177

45 O-Ring - 226

46 Hex Hd. Capscrew 3/8-16 NC x 1/2 LG

47 Drain Ring

48 Trench Depth Tag

49 Upper Stem Sleeve

50 Safety Flange (One Piece or Split)

51 Standpipe Gasket - Upper

Authorized Signature

Company Name:
Address:

Office Telephone Number:
Mobile Telephone Number:

Submitted By-Print name
Date:

E-mail address:



City of Darien - Traverse City TVC-5 Fire Hydrant Parts Quote

* 5-1/4" Main  Valve Opening

Hydrant Part 
Number

Hydrant                   
Part                           

Name

2026 - 27 
Quoted Price 

(Each)

2027 - 28 
Quoted Price 

(Each)

2028 - 29 
Quoted Price 

(Each)
1 Stuffing Box Gasket

2 Top Stem Stud

3 Hex Nut 1/2-13

4 Operating Nut

5 Stuffing Box

6 O-Ring Packing

7 Top Stem

8 Nozzle Section

9 Hose Nozzle

10 Pumper Nozzle

11 Hose Cap Gasket

12 Pumper Cap Gasket

13 Hoze Nozzle Cap

14 Pumper Nozzle Cap

16 Cotter Pin

17 Barrel Gasket

18 Barrel Ring

19 Upper Rod (Traffic Only)

20 Upper Barrel (Traffic Only)

21 Hex Nut 5/16-18

22
   /   

1/4

23 Breakable T-Head Bolt

24 Barrel Flange

25 Hex Nut 5/8-11

26 Breakable Coupling

27 Rod (72")

27 Rod (78")

27 Rod (84")

28 Barrel

29 Hex Hd Bolt 5/8-11 x 2-3/4

30 Valve Screw

31 Drip Valve

32 O-Ring Packing

33 Valve Top Piece

34 Valve Rubber

35 Valve Seat

36 Valve Bottom Piece

37 Lock Nut

38 Acorn Nut

39 Hydrant Bottom

40 Set Screw
41 Drip Valve Leather

42 Drain Bushing

43 Pipe Plug

44 Pipe Plug

50 Hex Hed Bolt 5/8-11 x 3

51 Flat Washer 5/8

58 Drip Nail

Unsure of Part # Rod Extension (6")

Unsure of Part # Rod Extension (12")

Unsure of Part # Rod Extension (18")

Unsure of Part # Rod Extension (24")

E-mail address:
Authorized Signature

Company Name:
Address:

Submitted By-Print name
Date:

Office Telephone Number:
Mobile Telephone Number:



City of Darien - East Jordan - WaterMaster 5BR250 Fire Hydrant Parts Quote

* 5-1/4" Main  Valve Opening
** Upper and Lower Rods should be for Typical 6' Bury Depth

Hydrant 
Part 

Number

Hydrant                                
Part                                    

Name

2026 - 27 
Quoted Price 

(Each)

2027 - 28 
Quoted Price 

(Each)

2028 - 29 
Quoted Price 

(Each)
1 Operating Nut

2 Hold Down Nut

3 Weater Seal O-Ring

4 Bonnet

5 Thrust Washers

6 Operating Stem Top 21 1/2"

7 Hose Nozzel O-Rings

8 Hose Nozzels

9 Hose Nozzel Gaskets

10 Hose Nozzel Caps

11 Pumper Nozzel O-Rings

12 Pumper Nozzels 

13 Pumper Nozzel Gaskets

14 Pumper Nozzel Caps

16 Reservoir O-Rings

17 Quad-Seal Rings

18 Bonnet Bolts & Nuts

19 Drive-Loc Pins

20 Traffic Standpipe Upper

21 Safety Flange Bolts & Nusts

22 Swivel Flanges

23 Stem Coupling

24 Coupling Pin & Cotter Keys

25 Standpipe Lower Section

26 Operating Stem Lower

27 Drip Shutoff

28 Inserts

29 Valve Seat 

31 Valve Seat O-Rings

32 Brass Drain Hole Bushings

33 Inlet Flange O-Ring

34 Seating Valve Rubber

35 Valve Washer

36 Bottom Inlet

37 Inlet Flange Bolts & Nuts

39 Set Screw (1/4 - 20 ss Cone Pt.)

40 Pipe Plugs (1/4 NPTF SS HX

Company Name:
Address:

Submitted By-Print name
Date:

Mobile Telephone Number:
E-mail address:

Authorized Signature

Office Telephone Number:



 City of Darien-East Jordan-WaterMaster  5CD250 Fire Hydrant Parts Quote

* 5-1/4" Main  Valve Opening
** Upper and Lower Rods should be for Typical 6' Bury Depth

Hydrant 
Part 

Number
Hydrant                       Part 

Name
2026 - 27 Quoted 

Price (Each)
2027 - 28 Quoted 

Price (Each)
2028 - 29 Quoted 

Price (Each)
1 Operating Nut

2 Hold Down Nut

3 Weater Seal O-Ring

4 Top Bonnet

5 Thrust Washers

6 Operating Stem Top 24 1/2"

7 Hose Nozzel O-Rings

8 Hose Nozzels

9 Hose Nozzel Gaskets

10 Hose Nozzel Caps

11 Pumper Nozzel O-Rings

12 Pumper Nozzels 

13 Pumper Nozzel Gaskets

14 Pumper Nozzel Caps

16 Reservoir O-Rings

17 Quad-Seal Rings

18 Top Bonnet Bolts & Nuts

19 Drive-Loc Pins

20 Nozzle Standpipe

21 Safety Flange Bolts & Nusts

22 Swivel Flanges

23 Stem Coupling

24 Coupling Pin & Cotter Keys

25 Standpipe Lower Section

26 Operating Stem Lower

27 Drip Shutoff

28 Inserts

29 Valve Seat 

31 Valve Seat O-Rings

32 Brass Drain Hole Bushings

33 Inlet Flange O-Ring

34 Seating Valve Rubber

35 Valve Washer

36 Bottom Inlet

37 Inlet Flange Bolts & Nuts

39 Set Screw (1/4 - 20 ss Cone Pt.)

40 Pipe Plugs (1/4 NPTF SS HX

Company Name:
Address:

Submitted By-Print name
Date:

Mobile Telephone Number:
E-mail address:

Authorized Signature

Office Telephone Number:



City of Darien - Waterous Pacer Fire Hydrant Parts Quote

* 5-1/4" Main  Valve Opening
** Upper and Lower Rods should be for Typical 6' Bury Depth

Hydrant 
Part 

Number
Hydrant                                           

Part                                         Name

2026 - 27 
Quoted Price 

(Each)

2027 - 28 
Quoted Price 

(Each)

2028 - 29 
Quoted Price 

(Each)
3 O-Ring(Lower Valve Seat) 5-5/8x5-7/8

6A Hex hd bolt 5/8-11 x 3-3/4 in.

6B Hex hd bolt 5/8-11 x 3 in.

6C Hex Nut 5/8-11 (Below Grade)

6C Hex Nut 5/8-11 (Above Grade)

7 Drain Plunger

10 Nozzle Cap, hose or pumper

11 Cap gasket, hose or pumper

12 Nozzle, hose or pumper

16 Flat hd screw, 1/4-20 x 1/2 in.

17A Lower Operating Nut

17B Upper Operating Nut

25 Rod Bushing

29 Lower Standpipe

30 Crossarm

31 Valve Seat

34 Upper Valve Washer

35 Main Valve Rubber

36 Lower Valve Washer

37 Hydrant Bottom

40 Upper Standpipe

56 Support Wheel

57 O-Ring (Operating Nut) 1-1/2 x 1-3/4

59 O-Ring (Support Wheel) 1-1/8 x 1-3/8

60 Nozzle Section

61 Bury Depth Plate

61 Bury Depth Plate Washer

62B Upper Standpipe Flange

63 Standpipe Flange

64 Flange Lock Ring

67 Coupling Sleeve (two halves)

71 Upper Rod

72 Lower Rod

77 O-Ring (Upper Valve Seat) 5-7/8x6-1/8

81 Groove Pin 3/32x7/16 in.

82 O-Ring (Upper Tube Seal) 2-3/8x2-5/8

83 O-Ring (Lower Tube Seal) 1-7/8x2-1/8

84 Support Whel/lower standpipe gasket

85 Support tube

86 Stop Nut 1"-8

87 Coupling Nut 1/2-20

88 Coupling Stud 1/20-2-9/16 in.

89 Nozzle Section bushing

90 Thrust Ring

92 Upper Standpipe gasket

99 Pipe Plug 1/4 NPT

113 Breakable Flange

116 O-Ring (pumper nozzle) 5-1/4x5-3/4

117 Pumper Nozzle retainer

118 O-Ring (hose nozzle) 3-1/4x3-5/8

119 Hose Nozzle retainer

173 Valve Seat Insert

174 Valve Seat Insert Gasket

176 Stud 5/8-11x5.650 in.

180 Kick-out Ring

Company Name:
Address:

Submitted By-Print name
Date:

Mobile Telephone Number:
E-mail address:

Authorized Signature

Office Telephone Number:



 City of Darien Mueller - Super Centurion Fire Hydrant Parts Quote Sheet

 * 5-1/4" Main Valve Opening
** Upper and Lower Stems Should be for Typical 6' Bury Depth

Hydrant 
Part 

Number

Hydrant                        
Part                       

Name

2026 -27 
Quoted Price 

(Each)

2027 -28 
Quoted Price 

(Each)

2028 -29 
Quoted Price 

(Each)
A-1 Operating Nut

A-2 Weather Cap

A-3 Hold Down nut O-Ring

A-4 Hold Down Nut  

A-5 Bonnet O-Ring

A-6 Anti-friction washer

A-7 Oil Plug

A-8 Bonnet O-Ring

A-9 Bonnet Bolt & Nut

A-10 Bonnet O-Ring

A-11 Upper Stem

A-12 Stem O-Ring

A-13 Nozzle Lock

A-14 Pumper Nozzle

A-15 Pumper Nozzle Gasket

A-16 Pumper Nozzle O-Ring

A-17 Pumper Nozzle Cap

A-18 Hoze Nozzle 

A-19 Hoze Nozzle Gasket

A-20 Hose Nozzle O-ring

A-21 Hose Nozzle Cap

A-24 Upper Barrel Less Nozzles

A-25 Safety Coupling

A-26 Safety Flange Bolt & Nut

A-27 Safety Flange O-Ring

A-28 Safety Flange

A-29 Cotter Pin

A-30 Clevis Pin

A-31 Lower Stem

A-32 Lower Barrel

A-33 Stem Pin

A-34 Drain Valve Facing

A-35 Drain Valve Screw

A-36 Upper Valve Plate

A-37 Shoe Bolt and Nut

A-38 Drain Ring Housing O-Ring

A-39 Seat Ring Top O-Ring

A-40 Drain Ring Housing  

A-41 Drain Ring Housing Bolt and nut

A-42 Drain Ring

A-43 Seat Ring  

A-44 Seat Ring bottom O-Ring

A-45 Reversible Mian Valve

A-46 Lower Valve Plate

A-47 Cap Nut Seal

A-48 Lock Washer

A-49 Lower Valve Plate Nut

A-50 Shoe  

A-84 Hold Down Nut

A-85 Weather Seal

280355 Bonnet Repair Kit

280359 Main Valve Repair Kit

A-320 Extension Kit

A-321 Safety Flange Repair Kit

280357 Shoe Repair Kit

Company Name:
Address:

Submitted By-Print name
Date:

Mobile Telephone Number:
E-mail address:

Authorized Signature

Office Telephone Number:



City of Darien U.S. Pipe - Metropolitan 250 Fire Hydrant Parts Quote Sheet 

* 5-1/4" Valve Opening  
** The Hydrant Opens Counter-Clockwise

*** Upper and Lower Valve Rods should be for Typical 6' Bury Depth

Hydrant 
Part 

Number
Hydrant                                                     Part                                                         

Name

2026 -2027 
Quoted Price 

(Each)

2027 -2028 
Quoted Price 

(Each)

2028 -2029 
Quoted Price 

(Each)
1 Operating Nut

2 Operating Nut Seal

3 Operating Nut Pin

5 Travel Stop Nut

6 Hold Down Nut

7 Hold Down Nut Screw

8 Bonnet

9 Bonnet Locking Screw

10 Bonnet Seal

11 O-Ring

12 Bonnet - Revolving Nut O-ring

13 Revolving Nut

14 Inner Revolfing Nut O-Rings

15 Pumper Nozzle

16 Pumper Nozzle Cap Gasket

17 Pumper Nozzle Cap  

18 Pumper Nozzle O-Ring

19 Hose Nozzle 

20 Hose Nozzle Cap Gasket

21 Hose Nozzle Cap  

22 Hose Nozzle O-Ring

24
Valve Rod Upper (including copper sheath with o-ring 
& shear proof rod pin)

25 Standpipe Upper

26 Valve Rod Coupling (Flangible)

27 Coupling Retaining Rings

28 Rod Coupling Pins

29 Standpipe Coupling Seal

30 Standpipe Coupling Halves (Flangible)

31 Standpipe Coupling Bolt & Nut

33 Valve Rod Lower

34 Top Plate Pin - Shear Proof

35 Valve Top Plate

37 Shoe Locking Key

38 O-Ring Gasket

39 Drain Valve Facing

42 Seat Ring

43 Seat Ring O-Ring

44 Main Valve

45 Valve Bottom Plate

46 Shoe, Including Bronze Sub-Seat
47 Anti-Friction Bearing

Mobile Telephone Number:
E-mail address:

Authorized Signature

Company Name:
Address:

Submitted By-Print name
Date:

Office Telephone Number:


	1100-Cover Letter-2026 Hydrants & Repair Parts
	2026-2028 Fire Hydrant Parts Quote Sheets-RFQ
	Clow - Eddy
	Clow - Medallion
	Clow - F2500
	Traverse City
	East Jordan - WaterMaster5BR250
	East Jordan - WaterMaster5CD250
	Waterous - Pacer
	Mueller - Super Centurion
	U.S. Pipe -  Metropolitan


